#### Linda Riven

## **Premenstrual Syndrome:** A Psychological Overview

## SUMMARY

This paper reviews the premenstrual syndrome (PMS) from a historical and psychological perspective. The physician must recognize that the premenstruum—the four days before the onset of the menses—is a 'high risk' phase for women. They may demonstrate somatic and psychological complaints such as irritability, aggression, tension, anxiety, depression, lethargy, insomnia, poor coordination and concentration. Psychological disturbances can range from self-deprecation and the feeling that 'everything is too much' to pronounced feelings of oppression and depression. Psychiatric patients may become even more disturbed at this time. Recent reviews on PMS have studied its etiology and its possible connection to hormone imbalance, but to date there is no complete explanation for the syndrome's psychological symptoms. The most promising treatments for the psychological symptoms of PMS are pyridoxine (although there are conflicting reports about it), antidepressants, benzodiazepines if anxiety and tension dominate, and ongoing psychotherapy for severe cases. (Can Fam Physician 1983; 29:1919-1924).

## SOMMAIRE

Cet article examine le syndrome prémenstruel (SPM) dans une perspective historique et psychologique. Le médecin doit reconnaître que le prémenstruum—les quatre jours précédant l'apparition des menstruations—est une période "à haut risque" chez les femmes. Elles peuvent présenter des complaintes somatiques et psychologiques comme l'irritabilité, l'agression, la tension, l'anxiété, la dépression, la léthargie, l'insomnie et un manque de coordination et de concentration. Les désordres psychologiques peuvent aller de l'auto-dépréciation et d'un sentiment que "tout est de trop", à des sentiments marqués d'oppression et de dépression. Les patientes psychiatriques peuvent présenter une aggravation de leurs troubles. De récentes revues de littérature concernant le SPM one étudié son étiologie et le lien possible avec un déséquilibre hormonal mais, à date, il n'y a pas d'explication complète pour les symptômes psychologiques du syndrome. Les traitements les plus prometteurs pour les symptômes psychologiques du SPM sont la pyridoxine (bien qu'il y ait des rapports conflictuels sur ce médicament), les antidépresseurs, les benzodiazépines si l'anxiété et la tension dominent, et une psychothérapie prolongée pour les cas graves.

Dr. Riven, a College certificant, is a resident in psychiatry at McGill University, Montreal. Reprint requests to: The Montreal Children's Hospital, Department of Psychiatry, 2300 Tupper Street, Montreal, PQ. H3H 1P3.

IN RECENT YEARS there has been much renewed interest in the psychological aspects of menstruation and in particular the premenstrual period. The purpose of this paper is to present an overview of the past and present literature on the premenstruum and to focus on those aspects that comprise the premenstrual syndrome (PMS). Subsequently we will define the progress made in discovering the causes of and treatment for this syndrome.

## The Premenstruum

The premenstruum refers to the four days before the onset of the menses. The PMS may be defined as



Indications. (naproxen sodium)

Relief of mild to moderately severe pain, accompanied by inflammation such as musculoskeletal trauma, post-dental extraction, relief of post-partum cramping and dysmenorrhea.

#### Contraindications.

Patients who have hypersensitivity to it or in whom ASA or other nonsteroidal drugs induce asthma, rhinitis or urticaria; in active peptic ulcer or inflammatory disease of G.I. tract.

#### Warnings.

Not recommended in children under 16 years of age, pregnant or lactating women, because safety and dose schedule have not been established.

#### Precautions.

Caution is advised, in patients taking a coumarin-type anticoagulant, hydantoin, sulfonamide or sulfonylurea. Use with caution in patients with impaired renal function, compromised cardiac function and patients whose overall intake of sodium is markedly restricted. (Each tablet contains approximately 25mg of sodium.)\*

\*Probenecid increases Anaprox plasma levels and half-life.

#### Adverse Reactions.

G.I.: nausea, heartburn, abdominal discomfort, vomiting, constipation, dyspepsia, stomatitis, diarrhea, melena, gastrointestinal bleeding (occasionally severe) and hematemesis.

C.N.S.: dizziness, headache, drowsiness, mental confusion, lightheadedness, vertigo, inability to concentrate and depression.

Special Senses: tinnitus, visual disturbances, and hearing disturbances.

Skin: itching (pruritus), skin eruptions, sweating, ecchymoses, skin rashes, urticaria and purpura.

Cardiovascular: edema, palpitations, and dyspnea were reported. In this class of drugs, other reactions seen include congestive heart failure, pyrexia, acute renal disease, hematuria, jaundice, angioneurotic edema, thrombocytopenia, eosinophilia, agranulocytosis, aplastic anemia, hemolytic anemia and peptic ulceration with bleeding and/or perforation.

#### Availability.

Anaprox (naproxen sodium) is available in blue filmcoated tablets of 275 mg in a bottle of 100 tablets.

#### Dosage.

Initial dose: 2 tablets.

Thereafter: 1 tablet every 6-8 hours as required.

Maximum daily dose: 5 tablets.

#### References.

1. Dingfelder J. Primary dysmenorrhea treatment with prostaglandin inhibitors: A review. Am J Obstet Gynecol 1981: 140:874-879.

2. Smith L. Naproxen sodium in dysmenorrhea: A Canadian clinical trial. Proceedings: Telemedical Symposium "Prostaglandins and Dysmenorrhea. "Sept. 10. 1980. Canada.

Product monograph available on request.



the constellation of symptoms found in the majority of women in these few days before and sometimes including the first day of the menses. Symptoms are always in the same phase of every menstrual cycle, and are completely absent for a bare minimum of seven consecutive days during the postmenstruum; most patients are asymptomatic for at least 14 days.1 Symptoms that comprise this syndrome include numerous somatic and psychological complaints such as irritability, aggression, tension, anxiety, depression, lethargy, insomnia and poor coordination and concentration.<sup>2</sup> Karen Horney<sup>3</sup> states in her book Feminine Psychology that psychological disturbances of the menstrual cycle occur more frequently in the days before the menstruum and that they consist of degrees of tension ranging from a feeling of self-deprecation and that "everything is too much" to pronounced feelings of oppression and of severe depression. Somewhere in between lie the symptoms of listlessness and apathy. These are "intermingled with feelings of irritability or anxiousness". All this "recedes at the onset of the bleeding with a concomitant feeling of relief".<sup>3</sup>

Recent reviews on PMS have touched upon the theories of its etiology and its possible connection to hormone imbalance. Theories of "estrogen excess, progesterone deficiency or withdrawal, imbalance of estrogen-progesterone ratio and hyperprolactinemia have been researched but there is no conclusive evidence that any one of these is a valid explanation for the psychological symptoms of this syndrome."<sup>4</sup>

Many difficulties arise in trying to ascertain the incidence and prevalence of PMS. Since this syndrome has not been consistently defined from investigator to investigator, and because many of the studies have not been well controlled with unbiased patient populations, one can only say that mild PMS is very common and may occur in most women, while severe PMS affects only a small minority.<sup>4</sup> Some studies say that up to 90% of women have noticeable objective and subjective premenstrual symptomatology, but that only 10% of these are severe. Attempts to assess PMS have led researchers to develop several self-report instruments. 5-11

Severe PMS is more common in

the 30s and 40s than in the teens and 20s when menstrual symptoms predominate.<sup>5</sup> Psychotic episodes exacerbated in the PMS on a cyclical basis are more common in younger women.<sup>6</sup> However, this may be a disorder that is distinct from PMS.

#### **Effect of Culture on PMS**

Culture may influence the incidence and prevalence of PMS. Attitude<sup>12</sup> may play an important role in symptomatology and severity of symptoms. Expectation<sup>9</sup> was shown to have a clear influence on symptom reporting. There are shared cultural beliefs and stereotypes related to PMS.<sup>8</sup> Since most questionnaires were retrospective and because the reporting was done by women who, at times, had also volunteered for the various studies, inaccurate observations may have been made in many early studies.<sup>4</sup>

## The History of PMS

Mary Chadwick reviewed the history of the psychological effects of menstruation and in particular of the PMS, in a 1932 monograph.<sup>13</sup> She refers to Galen and Pliny, who wrote about periodic psychological disturbances in women. These disturbances were attributed to "the wanderings of the uterus about the body" and to phases of the moon. Men viewed the menses with horror thought they caused grave public damage and feared contamination. Women themselves viewed menstruation with shame and guilt. They were segregated and their activities were limited. Pliny wrote:

"The touch of a menstruous woman turned wine to vinegar, blighted crops, killed seedlings, blasted gardens, brought down the fruit from trees, dimmed mirrors, blunted razors, rusted iron and brass (especially at the waning of the moon), killed bees or at least drove them from their hives, caused mares to miscarry, and so forth".

In medieval history, psychological disturbances in women were attributed to witchcraft. Symptoms of mental derangement were accentuated in the paramenstruum (the four days before and the first four days of menstruation). A woman becomes "temporarily unbalanced, her actions are unreliable and it is often impossible to

CAN. FAM. PHYSICIAN Vol. 29: OCTOBER 1983

know what to expect from her at this time. Her memory is frequently impaired and she cannot be relied upon to carry out duties which usually she performs perfectly." She feels "exceedingly injured and wishes to obtain revenge"... as compensation to her outraged feelings".<sup>13</sup>

In his book, *The London Dispensatory and Key to Galen's Method of Physick*, Nicholas Culpeper wrote that "the Womb hathe much affinity with the head", and the "head principally suffers with the womb".<sup>13</sup> Women were thought to suffer from hysteria and were given prescriptions of valerian which had an "unpleasant odor and taste".

#### **Research on PMS**

In his article, "Types of Neurotic Nosogenesis,"<sup>14</sup> Freud refers to the probable importance of women's menstrual cycle when they experience sudden intensifications in libido, regressive tendencies and heightened conflicts at certain times. Dr. Harry Campbell<sup>13</sup> referred to "peculiarities of nervousness" recurring just before the menses in his book, *Differences in the Nervous Organization of Man and Woman*.

In 1931, Frank described 15 cases of the "premenstrual tension syndrome", a term that has become synonymous with PMS.<sup>15</sup> This was the first "modern" scientific investigation of premenstrual symptomatology. He focused on women who are "handicapped" by premenstrual symptomatology and suggested that it may explain some absences from work or decreased performance at work. He described two cases in which the frequency of seizures and of asthmatic attacks seemed to increase in the premenstruum.

In 1939, Therese Benedek and Boris Rubenstein wrote a classic paper on the correlations of ovarian activity and psychodynamic processes.<sup>16</sup> In part II of their monograph they psychoanalyze analytic material in 15 patients through 125 menstrual cycles and correlated their analysis with daily vaginal smears and basal body temperatures. They were able to correlate physiological and psychological processes and relate instinctual drives to specific hormone functions of the ovaries.

Karen Horney<sup>3</sup> hypothesized that premenstrual tension is connected to CAN. FAM. PHYSICIAN Vol. 29: OCTOBER 1983 conflicting ideas about pregnancy. This time of the cycle is a "burden only to those women in whom the idea of motherhood is fraught with great inner conflicts". It is interesting that PMS tends to become more prevalent and bothersome as the menopause approaches.<sup>4</sup> This supports those who, with Horney, theorize that there is a psychogenic basis for PMS. The realization that the ability to bear children is ending may contribute to PMS in these women.

Since the 1930s we have learned much more about the hormonal changes related to the menstrual cycle, and about drugs that can influence these changes. It doesn't appear, however, that we are any further ahead in delineating the causes of psychological changes related to the premenstruum nor what can eliminate the negative aspects of these changes.

In the 1960s, Katerina Dalton, a London, England general practitioner began her extensive work on PMS. Her early studies have been highly criticized for being inadequately controlled; however, they have not been disproven and are still frequently quoted in the literature. She studied the effect of the menstrual cycle on schoolgirls' work and observed that in times of stress, not only are premenstrual symptoms increased, but the handicap imposed by the paramenstruum affects examination performance.<sup>17</sup> "While zealots campaign assiduously for equality of the sexes, Nature refuses to grant equality even in one sex". This study was prompted by observing the mental dullness of many women when they are interviewed during the premenstruum.

A second study by Dalton<sup>18</sup> in 1960, focused on the paramenstruum and accidents. She found that of 84 regularly menstruating women who had accidents, 52% of them had them during the paramenstruum. She concluded that increased lethargy is responsible for both lowered judgment and a slow reaction time. She cautioned about administering tranquillizers at this time because they may well increase accident-proneness. In 1954<sup>19</sup> Bloom also reported cyclical patterns in accident rates for female drivers.

In 1972, Sommer studied the effect whose recurrent criminal action of menstrual cycle changes on intellectual performance<sup>20</sup> and concluded that there is no systematic relationship between performance and phases of point in her menstrual cycle.

the menstrual cycle. In 1982 Jensen<sup>21</sup> studied the effects of the menstrual cycle on task performance. She reported that while simple reaction time was not significantly affected during the PMS, pursuit tracking was affected during this phase, with mean performance being the worst premenstrually. Attention span also deteriorated premenstrually. There have been reports of premenstrual decrease in arm-hand steadiness and eve-hand coordination,<sup>21</sup> both of which affect tracking tasks. This may affect the ability to react quickly, which is important in the safe operation of vehicles. Performance varies in any given woman from cycle to cycle. This is the typical pattern of a stressor variable.

Dalton carried out a study in a women's prison and reported a correlation between the time these women committed their crimes and the paramenstruum.23 In patients with personality disorders, antisocial behavior and alcoholism, misdemeanors were higher around the paramenstruum. Sixty-three percent of the women reported that they were symptomatic when they committed their crimes, and that about half their crimes were committed during the premenstruum and menstruum. Dalton states that irritability and lcss of temper may lead to violence and assault, lethargy, child neglect, depression or suicide.

## Effect of PMS On Psychiatric Illness

In France, premenstrual syndrome is recognized as a cause of temporary insanity.<sup>24</sup> Oleck,<sup>25</sup> a law professor, described premenstrual behaviour as being akin to temporary insanity or incompetence, in some women. There is little quantitative evidence to support this, for there are no laboratory tests or measures that can prove a woman is incompetent or temporarily insane. Therefore, one must rely on objective evidence, such as the documentation of recurrent abnormal behavior in the paramenstruum, and on the intelligence of physicians and patients in diagnosing the syndrome and its effects on performance and judgment. Dalton<sup>24</sup> reports on three women whose recurrent criminal acts are related to menstruation. The diagnosis was made because each woman committed all her crimes at about the same

There appear to be some women whose psychiatric illnesses are exacerbated by the menstrual cycle, especially during the premenstruum.<sup>6, 25, 27, 28</sup> In 1981, Endicott et al.26 suggested that depressive symptoms in a group of premenstrual women may meet the diagnostic criteria of a major affective disorder. The results are inconsistent and relationships are unclear, but they imply efforts should be made to correlate premenstrual symptomatology with psychiatric illness. If the associations become clearer, models for further studies will be developed. Reports of exacerbated psychotic symptoms during the premenstruum<sup>6, 27</sup> suggest a relationship between severe psychiatric illness and PMS as well, and the need for further studies on the subject.

Glass<sup>29</sup> reported psychiatric emergencies related to the menstrual cycle in women with personality disorders. When stressed during the premenstruum, these women were suicidal and made repeated suicide attempts. An increased frequency of relapse in manic and schizophrenic patients has also been reported during these periods.<sup>30</sup>

Lithium has been shown to be effective in treating patients with psychiatric disorders characterized by periodicity, such as well-defined bipolar major affective disorders and schizophrenic patients with premenstrual exacerbation of psychotic symptoms.<sup>6, 31</sup> Singer<sup>31</sup> did a controlled evaluation of lithium during the PMS

in a group of oriental women with no documented history of major affective disorder, and noted that lithium was not significantly better than placebo in these patients. Steiner<sup>32</sup> studied 15 women with severe PMS. Three of them responded to lithium. However, they met the diagnostic criteria for cyclothymic disorder. Thus, lithium is beneficial to a specific subset of women with severe PMS whose underlying psychiatric problem is exacerbated by the premenstruum. It is difficult to establish if we are dealing with a spectrum of illness of which only the most severe develops into or precedes severe PMS. One must be alert to the patient who comes to the emergency department with severe symptomatology that fits into a cyclical pattern, and must decide whether this is a manifestation of psychiatric illness and/or severe PMS. If the two exist intermittently in the same patient, treatment may be indicated. It may significantly improve an ongoing illness that manifests itself most frequently as severe PMS alone.

#### Treatment

Neuroendocrinological studies have been made of women in the premenstruum but to date there is no proven evidence that any specific hormonal change causes this syndrome and the relationship between hormonal and psychological factors is uncertain. Treatments are many.<sup>2</sup> Drugs used to treat PMS include oral contraceptives,

progestogens, pyridoxine, diuretics, bromocriptine, danazol and prostaglandin synthetase inhibitors. It has been shown that placebo is just as effective as these and that psychotherapy is as effective as placebo. The most promising treatments for psychological symptoms may turn out to be pyridoxine (although there are conflicting reports), antidepressants, benzodiazepines (taking into account their sedating effects) if anxiety and tension dominate, and ongoing psychotherapy for severe cases. Patient education appears to be an important aspect of successful treatment with or without the use of ongoing insight-oriented psychotherapy and/or medication. O'Brien<sup>2</sup> stresses that the timing of symptoms is most important in taking an accurate history, because symptoms of the menstruum are treated differently and much more successfully than those of the premenstruum. This paper is an excellent review of current treatments and should be read along with references for a more detailed description of these therapies.

#### Conclusion

Since a woman may be symptomatic for a total of six to eight days a month, it is important to recognize that this constitutes between 60 and 90 days a year or two to three months when she may be symptomatic and not functioning at or feeling her best. One must be informed about PMS and be alert to the cyclical nature of many psychiatric illnesses which may be exacerbated at

# Panadol, een vooraanstaand pijnstillend geneesmiddel in meer dan 70 landen, is nu in Canada verkrijgbaar.

(Panadol, a leading analgesic/antipyretic in The Netherlands and more than 70 countries, is now available in Canada.)







(1% silver sulfadiazine cream)

#### Good for burns, good for wounds!

ACTION: Silver sulfadiazine has been shown to be effective in vitro against various strains of the following pathogenic clinical isolates

Bacteria: Pseudomonas aeruginosa, Aerobacter aerogenes, E. coli, Proteus mirabilis, Proteus vulgaris, Staphylococcus aureus, Klebsiella spp.

Fungus: Candida albicans, Aspergillus niger

**INDICATIONS AND CLINICAL USES:** Flamazine is indicated in the adjunctive treatment and prevention of infection in severe burns, leg ulcers, skin grafts, incisions, and other clean lesions; abrasions, minor cuts and wounds.

Flamazine is especially indicated in the treatment and prophylaxis of infection in serious burn victime

CONTRAINDICATIONS: Because sulfonamide therapy is known to increase the possibility of kernicterus, Flamazine should, therefore, not be used in pregnant females at term, in premature infants, or in newborn infants during the first month of life

WARNINGS: Flamazine should not be used in patients with a known, or suspected, sensitivity to sulfonamides

PRECAUTIONS: Flamazine should be used with caution in patients with impaired hepatic or renal function,

The risk of teratogenicity from sulfadiazine absorbed after topical application to burns would seem to be small, the induction of neonatal jaundice probably greater. The use of silver sulfadiazine cream in badly burned women of child-bearing age, while not absolutely contraindicated, should be viewed with caution.

ADVERSE REACTIONS: Sensitivity has been observed with Flamazine, however, the incidence is lower than that reported with other sulfonamides. A fall in white blood count has been observed during Flamazine therapy, however, a similar fall has also been observed in burn patients not being treated with Flamazine.

SYMPTOMS AND TREATMENT OF OVERDOSAGE: The absorption studies which indicate that only a small percentage of sulfadiazine and virtually no silver are absorbed suggest that overdosage following topical administration, even to burned skin, is unlikely to be a problem.

DOSAGE AND ADMINISTRATION: Flamazine should be applied topically in a layer approximately 3 - 5 mm thick daily for burns, and at least 3 times a week for other wounds and leg ulcers or more often as required. Wounds may be dressed or left open. In the case of burn therapy, jars of Flamazine should be reserved for the exclusive use of a single patient and any remaining cream should be discarded following cessation of treatment.

Duration of treatment may range from a few days to several months, depending upon the nature and severity of the wound. Treatment should be continued until control of infection has been achieved or, until the site is ready for grafting. The drug should not be withdrawn from the therapeutic regimen while there remains the possibility of infection except if a significant adverse reaction occur

In burn therapy Flamazine should be applied with a sterile gloved hand or spatula or alternatively the cream may be applied in a layer 3 to 5 mm thick to a sterile dressing and the dressing applied to the burned area. Flamazine should be stored in a cool place.

DOSAGE FORMS: Flamazine is presented as a cream containing 1% w/w silver sulfadiazine in jars of 500 g and tubes of 50 g and 30 g.

1. Zimmerman DR. Research and Invention 1981; 21: 1-6. 2. Goodman and Gilman. The Pharmacological Basis of

Therapeutics 6th ed. MacMillan 1980; 1162-80. 3. Lowbury EJL et al. Injury. Brit J Accident Surg 1971; 3: 18.

4. Product Monograph

5. Grossman AR. AFP/GP 1970; 1(2): 69-74.

Próduct monograph available upon request.

Smith & Nephew Inc.

Lachine, Qué, Canada H8T 2Y5

## Smith -> Nephew

\*Reg. T.M.

PMAC PAAB

this time. Because there is no exact definition of PMS or complete knowledge about its causes, its treatment is at a stage of trial and error, except when a clear-cut psychiatric entity is diagnosed. Although we have progressed significantly from the days of Galen and Pliny there are many unanswered questions about PMS, and much more investigation is needed. It is noteworthy that PMS centres have been opened in North America, the first of which was in Boston. Let us hope that enough progress will be made to dispel the myths and uncover Br Med J 1960; 2:1425-1426. the mysteries that still surround the premenstrual syndrome.

#### References

1. Dalton K: Premenstrual syndrome. Br J Psychiatry 1980 Aug; 137:199.

2. O'Brien PMS: The premenstrual syndrome: A review of the present status of therapy. Drugs 1982; 24:140-151.

3. Horney K: Premenstrual tension, in Feminine Psychology. New York, Norton & Co., 1967, pp 99-106.

4. Abplanalp JM, Haskett RF, Rose RM: The premenstrual syndrome. Psychiatr Clin North Am 1980; 3:327-347.

5. Moos RH, Koppell BS, Melges FT, et al: Fluctuations in symptoms and moods during the menstrual cycle. J Psychosom Res 1969; 13:37-44

6. Endo M, Daiguji M, Asano Y, et al: Periodic psychosis recurring in association with menstrual cycle. J Clin Psychiatry 1978; 39:456-466.

7. Moos RH: The development of a menstrual distress questionnaire. Psychosom Med 1968; 30:853-867.

8. Parlee MG: Stereotypic beliefs about menstruation: A methodological note on the Moos Menstrual Distress Questionnaire and some new data. Psychosom Med 1974: 36:229-240.

9. Ruble DM: Premenstrual symptoms: A reinterpretation. Science 1977; 197:291-292

10. Brooks J, Ruble D, Clark A: College women's attitudes and expectations concerning menstrual-related changes. Psychosom Med 1977; 39:288-298.

11. Kashiwagi T, McClure JM, Wetzel RD: Premenstrual affective syndrome and psychiatric disorder. Dis Nerv System 1976; 37:116-119.

12. Beck AC: Chronological fluctuations of six premenstrual tension variables and their relation to traditional modern sex role stereotypes. Disert Abst Int 1971; 31:4980.

13. Chadwick M: The psychological Effects of Menstruation. New York and

Washington, DC., Nervous and Mental Disease Publishing Company, 1932, pp 1-63

14. Freud S: Types of neurotic nosogenesis (1912), in Collected Papers. London, Hogarth Press, 1925, vol 2, p 113.

15. Frank RT: The hormonal causes of premenstrual tension. Arch Neurol Psychiatry 1931; 26:1053-1057.

16. Benedek T, Rubenstein BB: The correlations between ovarian activity and psychosomatic processes: II. The menstrual phase. Psychosom Med 1939; 1:461-485.

17. Dalton K: Effect of menstruation on schoolgirls' weekly work. Br Med J 1960; 1:326-328.

18. Dalton K: Menstruation and accidents.

19. Bloom MT: For 20,000,000 women: A cure for low days. Coronet 1954; 49:132-136.

20. Sommer B: Menstrual cycle changes and intellectual performance. Psychosom Med 1972; 34:263-269.

21. Jensen BK: Menstrual cycle effects on task performance examined in the context of stress research. Acta Psychol (Amst) 1982: 50:159-178.

22. Zimmerman E, Parlee MB: Behavioral changes associated with the menstrual cycle: An experimental investigation. J Appl Soc Psychol 1973; 3:335-344.

23. Dalton K: Menstruation and crime. Br Med J 1961; 2:1752-1753

24. Dalton K: Cyclical criminal acts in premenstrual syndrome. Lancet 1980; 2:1070-1071

25. Oleck HL: Legal aspects of premenstrual tension. Int Rec Med Gen Pract Clin 1953; 166:492-501

26. Endicott J, Halbreick U, Schacht S, et al: Premenstrual changes and affective disorders. Psychosom Med 1981; 43:519-529.

27. Glick ID, Stewart D: A new drug treatment for premenstrual exacerbation of schizophrenia. Compr Psychiatry 1980; 21:281-287

8. Wetzel RD, Reich T, McClure JN, et al: Premenstrual affective syndrome and affective disorder. Br J Psychiatry 1975; 127:219-221

29. Glass GS, Heninger GR, Lansky M, et al: Psychiatric emergency related to the menstrual cycle. Am J Psychiatry 1971; 128:705-711

30. Ota Y, Mukai T, Gotoda K: Study on the relationship between psychiatric symptoms and the sexual cycle. Folia Psychiatr Neurol Jpn 1954; 8:207-217.

31. Singer K, Cheng R, Schou M: A controlled evaluation of lithium in the premenstrual tension syndrome. Br J Psychiatry 1974; 124:50-51

32. Steiner M, Haskett RF, Osmun JN, et al: Treatment of premenstrual tension with lithium carbonate. Acta Psychiatrica Scand 1980; 61:96-102.